How to Order Parts

Cémo ordenar repuestos

Commande de pieces

Specify the following information when ordering
parts:

1.Complete model number (found on the
identification decal on the rear of the cutter
bar).

2.Color of the parts you are ordering.
3.Cutting width of your unit.

If you are uncertain of the number of the part to be
replaced, you can make sure to receive the exact
part(s) you need by mailing the broken part(s)
prepaid to the factory along with your order. Be
sure that when you are sending parts to enclose
your name, address and telephone number in the
package.

ALL PARTS ARE SOLD FACTORY DIRECT.
MINIMUM CHARGE FOR ANY ORDER IS
US$2.00 EXCLUDING SHIPPING.ALL SHIPPING
CHARGES ARE THE RESPONSIBILITY OF THE
PURCHASER.

Send your order to:

Scotts Supreme
c/o Great States Corp./
American Lawn Mower Co.

P. 0. Box 369
Shelbyville, IN 46176

or

Phone orders to Consumer Hotline:
1-800-618-7474

Especifique la siguiente informacion al ordenar
repuestos:

1.El nimero de modelo completo (se encuentra
en la calcomania de identificacion situada en
la parte de atras de la barra de corte).

2.El color de la parte que se solicita.
3.El ancho el corte de su unidad.

Si no esta seguro del nimero de repuesto que
necesita, puede asegurarse de recibir el (los)
repuesto(s) correcto(s), enviando la(s) pieza(s)
rota(s) a la fabrica con el porte pagado junto con
su pedido. Si envia piezas, asegurese de incluir en
el paquete su nombre, direccidn y nimero de
teléfono.

TODOS LOS REPUESTOS SON VENDIDOS
DIRECTAMENTE POR EL FABRICANTE.EL
PEDIDO MINIMO ES DE US$2.00 EXCLUYENDO
EL ENVIO. TODOS LOS COSTOS DE ENVIO
SON RESPONSABILIDAD DEL COMPRADOR.

Envie su pedido a:

Scotts Supreme

c/o Great States Corp./

American Lawn Mower Co.

P. O. Box 369

Shelbyville, IN 46176

0

para pedidos por teléfono, llame al numero de
servicio a clientes:

1-800-618-7474

Mod.
815-18S

Key No. | Part Description
Clave | Descripcion del Repuesto
N.réf. | Description de la piece

No.

Complete Handle Assembly
30 Montaje competo de la manija
Assemblage guidon complet

10532

Lower Handle Section, RH
31 Seccion inferior de la manija, mitad derecha
Section inférieure du guidon (c6té droit)

36—
31107-14

Lower Handle Section, LH
31A | Seccion inferior de la manija, mitad izquierda
Section inférierure du guidon (c6té gauche)

. 34’
31107-15 34a

Handle Bolt M6X35(6)
32 Perno para la manija, M6X35(6)
Boulon de la poignée M6X35(6)

A31100A

Handle Bolt M6X35(2)
33 Perno para la manija, M6X35(2{
Boulon de la poignée M6X35(2

A31100A

Wing Nut M6 (8)
34 Tuerca de mariposa M6(8)
Ecrou a oreilles M6 (8)

A31269A

Washer
34a | Arondela
Rondelle

31270 Rear

Front
Trasera

Center Handle Section (2)
35 Seccion central de la manija
Section centrale du guidon

Delantera
Devant

Derriere

31098-3

Top Handle Section
36 Seccion superior de la manija
Section supérieure du guidon

31099-3

Assem.Hardware Pkg.
37 Paquete de ferreteria
Paguet de pieces de quincaillerie

10528

Foam Grip
38 Mango de espuma
Poignée en mousse

30948

Vous devez fournir les informations suivantes
lorsque vous commandez des pieces:

1. Numéro complet du modéle (sur I'étiquette
d'identification derriere la barre de coupe)

2. Couleur de la piece commandée
3. Larguer de coupe de votre tondeuse

Si vous n’étes pas certain du numéro de la piece a
remplacer, vous n'avez qu'a expédier la ou les
pieces endommagées a l'usine, avec votre
paiement et votre commande. Vous serez ainsi
assuré de recevoir la ou les bonnes pieces.
Lorsque vous retournez des pieces, n'oubliez pas
d'inclure vos nom, adresse et numéro de
téléphone dans le paquet.

TOUTES LES PIECES SONT VENDUES
DIRECTEMENT PAR L'USINE.DES FRAIS
MINIMUM DE US$2 S’APPLIQUENT SUR TOUTE
COMMANDE, FRAIS D’EXPEDITION NON
COMPRIS. TOUS LES COUTS D’EXPEDITION
SONT AUX FRAIS DE LACHETEUR.

Envoyez votre commande a:

Scotts Supreme
c/o Great States Corp./
American Lawn Mower Co.

P.O. Box 369
Shelbyville, IN 46176

ou

commandez par téléphone:
1-800-618-7474

—238
/ 33

& O
34~ .
As viewed from rear of mower
34a Vista desde la parte posterior de la podadora
Vue du derriere de la tondeuse

32

34a & 34 el
— 31A



Mower Parts

Piezas de la podadora

Pieces pour tondeuse

~

—

:

———r

4

1*]

Part Nos. & ID Guide - Nos. de repuestos y io.|u|'a de identificacion — No. des pieces et guide d'identification

Mod.
815-18S

Key No.
Clave
Numéro

Part Description
Descripcion del Repuesto
Description de la piéce

No.

1A

Ball Cup
Receptaculo del cojinete
Support du coussinet

30122

1B

Ball Cup
Receptdculo del cojinete
Support du coussinet

31203

Ball Bearing Assembly
Mantaje de la arandela
Assemblage billes de roulement

30137

Bearing Cone
Receptdculo del cojinete
Cone du coussinet

31199

Spring, reel adjustment
Resporte de ajuste del cilindri
Ressort d’ajustment (moyeu)

31202

Dust Washer
Arandela de proteccion contra el polvo
Bague de protection contre la poussiere

31200

Bearing Washer
Arondela de conjinete
Rondelle de roulement

31201

Ratchet Pawl
Trinquete
Enclig.a rochete

30316

Reel Assembly (key #3-6)
Montaje del cilindro (nos. de 3 a 6)
Assemblage du moyeu (compris les no 3 & 6)

A10506-2A

Snap Ring, Axle
Aro en "E" del eje
Anneau élastique de I'essieu

30317-1

10

Hub Cap, Tapacubo, Chapeau de moyeu

30926-3

11

Axle, Eje, Essieu

A30337A

11A

Hex Nut, M10
Tuerca hexagonal, M10
Ecrou hexagonal M10

A30733A

Wheel and Tire Assembly
Montaje de la rueda y llanta
Assemblage roue et pneu

10446-3

Hex Head Bolt M8X14
Perno de cabeza hexagonal M8X14
Corps de boulon a téte hexagonale M8X14

A30660A

Cover Plate
Placa de la cubierta
Plague couvercle

30730

Left Side Plate
Placa lateral izquierda
Fixation latérale gauche

10508-1

16A

Right Side Plate
Placa lateral derecha
Plague latérale droite

10326-16

Mod.
815-18S

Key No.
Clave
Numéro

Part Description
Descripcion del Repuesto
Description de la piéce

No.

17

Retaining Ring
Aro de retencion
Anneau de retenue

30990

18

Torsion Bar
Barra de torsion
Barre de torsion

10491-1

Left Pinion Gear
Engranaje del pifion izquierdo
Pignon gauche

30737-3

Adjustment Screw (incl.in 16 & 16A) M8X25

Tornillo de ajuste (se incluye en 16 y 16A) M8X25
Vis de réglage (compris dans no 16 et 16A) M8X25

A30300A

Right Pinion Gear
Engranaje del pifion derecho
Pignon droit

30737-2

Cutter Bar Bolt M10X30
Tornillo de la barra de corte, M10X30
Boulon de la barre de coupe M10X30

A31039A

Wing Nut M8
Tuerca de mariposa/orejas de M8
Ecrou & oreilles M8

A31003A

Roller Bracket
Soporte del rodillo
Support de rouleau

31072

Carriage Bolt M8X25
Perno de carruaje, M8X25
Boulon de carrosserie de M8X25

A30119-2A

Cutter Bar
Barra de corte
Barre de coupe

A10305-3A

26A

Cutter Bar Stud
(incl.in nos. 16 & 16A)

Espdrrago de la barra de corte
(incl.en 16 y 16A)

Goujon de la barre de coupe
(compris dans no 16 et 16A)

30519

Roller Section
Seccion del rodillo
Section de rouleau

31195

Roller Spacer
Espaciador del rodillo
Séparateur de rouleau

30071-9

Roller Tube
Tubo del rodillo
Tube de rouleau

Complete Roller Assembly
Montaje completo del rodillo
Assemblage rouleau complet

30319-3

A10511-1A




